
ENVIRONMENTAL
THE MAGAZINE OF  THE AMERICAN ACADEMY OF ENVIRONMENTAL ENGINEERS®

VOLUME 43 NUMBER 4 — FALL 2007 ENGINEER

SPECIAL REPORT
THE ACADEMY’S 
STRATEGIC PLAN

10

FARKAS & BERKOWITZ  
STATE OF THE 
INDUSTRY REPORT:  
ENVIRONMENTAL AND 
INFRASTRUCTURE 
ENGINEERING FIRMS 
ENJOY ROBUST GROWTH 
AS THE LARGEST FIRMS 
OUTPACE OTHERS 

12

The Environmental 
Engineer:  Applied 
Research and Practice 

19





Fall 2007   ENVIRONMENTAL ENGINEER: News, Currents and Careers    3

ENVIRONMENTAL

PRESIDENT’S PAGE ......................................... 4

ACADEMY NEWS ........................................... 5

CAMPAIGN 4000 ............................................. 6

MEMBER NEWS ................................................ 7
[...]
literature as presented below.

The repair follows two possible 
pathways – photoreactivation and dark 
repair (Cairns, 1993). Photoreactivation is 
catalyzed by photolyaze enzyme in presence 
of visible light (λ = 370 nm). The energy of 
light photons (hν) splits the dimers, leading 
to reformation of the DNA molecules, as 
shown in Figure 2. Following repair they 
recover the ability to replicate and infect a 
host in a way similar to before the inactiva-
tion caused by UV. 

Dark repair is much slower than pho-
toreactivation. Three mechanisms of dark 
repair have been postulated: excision re-
pair, recombinational repair and SOS-error 
prone repair (Brown, 1998). Excision is the 
dominant form of dark repair mechanism, 
where repair is done by physical incision 
(cutting out) of the dimer from damaged 
DNA strand by an enzyme complex. Thus 
it is removed and the DNA is repaired. 
The relative roles of these mechanisms in 
the regrowth phenomenon of specific cases 
are still unknown. 

Hancock and Davis (1999) proposed 
an altogether different mechanism for 
regrowth. They observed that daphnia spe-
cies, present in secondary clarifiers, ingested 
coliform bacteria and subsequently shielded 
the ingested bacteria from UV radiation 



22    Environmental Engineer:  Applied Research and Practice   Fall 2007

in the downstream disinfection process.  
Eventually, when the daphnia species die in 
the collected samples or downstream from 
the disinfection process, those bacteria are 
released  and able to regrow. 

As part of a comprehensive study on 
treated wastewater effluent disinfection 
efficacy by commonly used agents, e.g. 
UV radiation and chlorination/dechlorina-
tion, Gong (2002) examined the regrowth 
of fecal coliform and total bacterial count 
at four North American  treatment plants 
in Lafayette, IN; West Lafayette, IN; St. 
Petersburg, FL; and Tampa, FL. At the 
three plants, excepting West Lafayette’s, 
the author observed rapid increases in 
FC concentration, and the FC to Total 
Bacteria ratio between 24 and 48 hrs after 
UV disinfection, when compared with the 
numbers just after the application of UV 
radiation. However, the growth rate gradu-
ally dropped off after 72 hours through 
144 hours. Interestingly, the results at the 
West Lafayette facility indicated a total 
destruction of FC population within the 
first 24 hrs after application of UV disinfec-
tion, with no subsequent return. The total 
bacteria count, in this case, did increase 
and eventually dropped off to the level 

achieved just after the application of UV 
radiation.  

In 1995 Anjou Recherche of Mais-
sons-Laffitte, France, conducted a study 
sponsored by the Compagnie Generale des 
Eaux on the post UV population dynam-
ics of thermotolerant coliforms (TTC) and 
fecal streptococci (FS) bacteria. The results 
(Baron 1997) did not indicate any growth 
in samples collected from the treated ef-
fluent upstream of UV treatment for both 
TTC and FS. The TTC concentrations 
(colony count/100 mL) gradually decreased 
over time, with 90% reduction occurring 
between 15 and 40 hours. However, the 
post UV treatment population multiplied 
with time by the repair mechanism. The 
investigators monitored the growth with 
the help of a parameter called Repair 
Rate (RR) = (Npr – Nto)/(No-Nto), where 
No = bacteria count before UV dose, Nto 
= bacteria count immediately after UV 
radiation, and Npr = bacteria count after 
several hours of incubation time following 
the UV irradiation, all measured in terms 
of MPN/100 mL. They observed that for 
both TTC and streptococcuii the repair 
rate was at its maximum when the dos-
age of the applied UV radiation was 40 

mJ/cm2. However, it diminished signifi-
cantly as the dosage was increased to 50 
and 60 mJ/cm2. At the dosage of 40 mJ/cm2 
the TTC repair rate increased with time 
until 24 hours after UV irradiation, after 
which the RR values declined. In case of 
streptococci, the value of RR value rose till 
2 hours of post UV irradiation, after which 
the RR values decreased. 

In a similar study conducted by Linde-
nauer and Darby (1994) at the University 
of California, Davis wastewater treatment 
plant the results suggested a strong inverse 
relationship between the UV dose and the 
extent of photoreactivation. High TSS in 
the effluent also affected proper penetration 
of UV, thus impeding its reach to the target 
organisms and creating a condition favor-
able for regrowth. They concluded that 
regrowth is a significant phenomenon and 
conditions discouraging it should be a part 
of the design strategy.

Tosa and Hirata (1999) used the 
strains of enterohemorrhagic E coli (EHEC) 
O26 and O157:H7 as the indicator organ-
isms to investigate the effect of UV light 
and post UV reactivation potential on these 
isolated strains. They observed photore-
activation of EHEC O26, but not EHEC 
O157:O7 by visible fluorescent light. 
They concluded that the organisms that 
respond to photoreactivation require 2.2 
times as much UV dosage to achieve 90% 
inactivation compared to those which do 
not photoreactivate. Therefore, for treated 
wastewaters which are discharged to a 
natural body of water and are exposed to 
visible light, an increased UV dose must be 
considered during the design stage in order 
to effectively compensate for the effect of 
photoreactivation.    

Kruithof, et al (1992) reviewed the re-
activation potential of UV disinfected wa-
ter and wastewater from the data collected 
from over 1500 waterworks in Switzerland, 
Austria, Norway and the Netherlands. 
Many of these did not use any post UV 
residual disinfectant. He reported that these 
plants consistently supplied safe drinking 
water by destroying E coli and Aeromonas 
bacteria and decreasing total colony counts 
even at a low dosing intensity of 20 mJ/
cm2, depending upon the age of the lamps, 
quality of water, flow rate, etc., as long as 
the water does not contain nutrients to sup-
port growth. 



Fall 2007   Environmental Engineer:  Applied Research and Practice    23

Drescher (1999) reported the fate of 
microbial population over ten days from a 
study conducted in South Africa on a post 
UV disinfected mixture of treated waste-
water and tap water. The mixture, which 
originally had a few thousand colonies of 
various types of bacteria, showed only 2 
colonies of E. coli/100 mL of sample on the 
first day after UV disinfection. The total 
colony count exhibited an overall growth 
with time, which became rapid for the last 
three days before the population started 
to die off as a result of limiting nutrient. 
This indicates that the residual BOD in 
treated and disinfected wastewater supports 
regrowth of bacterial population under 
favorable environmental conditions. On the 
contrary, disinfected drinking water does 
not offer that opportunity because of the ab-
sence of carbonaceous substrates to support 
metabolic activities leading to growth. 

Based on the results of a collabora-
tive study conducted by USEPA, Wis-
consin State Laboratory of Hygiene and 
the DynCorp Biology Studies Group, 
Alexandria, VA, on surface water, Pope, 
et al. (2003) concluded that “most E. coli 
samples analyzed by the common methods 
can be analyzed beyond 8 h after sample 
collection while still generating comparable 
E. coli data (meaning that the E coli data 
just after sample collection and eight hours 

after samples collection were similar), 
provided that the samples are held below 
10°C and are not allowed to freeze. Not-
withstanding this conclusion, to ensure that 
the most accurate data are generated, E. 
coli samples collected from surface waters 
should always be analyzed as soon as pos-
sible and within 8 h when on-site facilities 
are available or when a qualified laboratory 
is within driving distance”. 

The results of the recent research on 
the subject, as above, can be summarized 
as follows:

1. Regrowth of fecal coliform after UV 
disinfection is a real concern in treat-
ment plants.

2. Presence of residual organic sub-
strate in the treated effluent supports 
regrowth;

3. Increased temperatures and sample 
holding time accelerate the rate of 
regrowth. 

4. In a preserved sample, the popula-
tion regrowth progresses with time 
as long as substrate and other envi-
ronmental conditions are favorable, 
but eventually dies off, typically be-
tween 24 and 48 hrs of incubation, 
due to substrate limitation.

5. Photoreactivation diminishes with 
the dosage of radiation. Within the 
specified range of dosage (40 to 60 
mJ/cm2), it may be an issue at the 
lower limit, but reduces drastically 
beyond 50 mJ/cm2.

6. Reactivation is rather insignificant at 
UV doses typically used in waste-
water treatment (25-35 mJ/cm2), 
however, if the unit is malfunction-
ing or the transmittance of the water 
is poor (< 70%) and if the delivered 
UV dose is < 5 mJ/cm2, then reacti-
vation is a strong possibility. 

This paper reports the experience 
gained from the full scale operation of the 
UV disinfection system at a wastewater 
treatment plant in the US midwest. This 
study was undertaken to investigate the 
reasons behind chronic failure of the plant 
to meet the fecal coliform requirement in 
the discharge. The purpose of this paper 
is to demonstrate the weakness of UV as a 
disinfection process if prior consideration is 
not given to the wastewater matrix.

METHODOLOGY   

A.   The Test Site
This study was conducted at an operating 
wastewater treatment plant of 7.57 MLD 
(million liters/day) capacity. It treats a com-
bination of domestic and industrial wastes 
by primary and activated sludge processes. 
The industrial contribution forms the 
major component of the influent to the 
plant, varying in the range of 55 to 65% 
of the total flow. The wastes disposed by a 
meat processing facility accounts for 99% 
of the industrial waste The flow, composi-
tion and pH of the industrial wastewater 
are first equalized in an equalization tank. 
The equalized waste is screened to remove 
large solid objects and then is sent to a 
dissolved air floatation (DAF) clarifier. The 
domestic waste is screened as it enters the 
treatment plant, pumped to combine with 
the aqueous phase from the DAF, and then 
routed to secondary treatment by activated 
sludge process.

The secondary treatment consists of 
two parallel trains, each containing a selec-
tor tank, an oxidation ditch and a clarifier 
to achieve BOD removal and nitrification. 
The selector tank is intended to maintain 
a healthy population of biomass, which is 
difficult because of uncontrolled release 
of cleaning and sanitizing chemicals in the 
night shift and large concentrations of brine 
present in the industrial waste during the 
day.  The concentration of sodium chloride 
in the combined wastewater frequently 
exceeded 2,000 mg/L. These condi-
tions used to give rise to extreme settling 
problems, leading to occasional washout of 
sludge. However, this situation improved 
significantly as a result of reductions in the 
disposal of brine by the industry. The clari-
fied effluent is disinfected by UV system 
before final disposal of the treated waste. 
Discharge requirements are: BOD < 30 
mg/L, TSS < 30 mg/L, Ammonia < 10 mg/
L, and Fecal Coliform < 200/100 mL April 
through October, and < 2000 November 
through March. 

B.  UV System Details
The details of the UV system at the treat-
ment plant are specified in Table 1.

C.  Sampling and Analysis
 A sampling and analysis program was 
undertaken to investigate the effectiveness 
of UV disinfection system in the light of 



24    Environmental Engineer:  Applied Research and Practice   Fall 2007

frequent violation of Fecal coliform limit 
of the final effluent. The program was 
conducted in two phases. In the first phase 
sampling and analyses were performed 
only for the determination effluent fecal 
coliform to a limited extent to ensure that 
all the testing protocols were properly fol-
lowed as per Standard Methods (1998) and 
the frequent failures to meet the FC count 
were not attributable to the differences in 
analytical protocol. The analytical methods 
followed in this study were – SM 5210 B, 
SM 5220 C and SM 9222 D for BOD, 
COD and Fecal Coliform, respectively. 
Transmittance was checked by vendor sup-
plied instrument.

The second phase was more extensive 
than the first, and was conducted for two 

months in the summer of 2004. Twenty-
four hour composite samples were with-
drawn from the  industrial and sanitary in-
fluent streams for BOD and COD analyses. 
UV transmittance values were measured on 
grab samples upstream and downstream of 
the disinfection system. Finally, FC counts 
were measured on grab samples taken from 
the DAF effluent and upstream and down-
stream of the UV.

The fecal coliform (FC) test results 
from in house and commercial laboratories 
differed significantly. The in-house labora-
tory and all the outside commercial labo-
ratories were certified by the state for FC 
tests. To handle the routine analytical load 
for regulatory and process control purposes, 
the plant uses several outside laboratories 

on contract, which are also certified by the 
state. On most occasions, the FC count re-
sults obtained from the contract laboratories 
were higher than those from the in-house 
laboratory by several orders of magnitude. 
This led to reliable analyses for FC count 
on only a limited number of samples col-
lected under controlled conditions under the 
Phase 1 program. Some of the outside labo-
ratories are located quite far from the plant 
location and samples for analyses by such 
laboratories were preserved and shipped fol-
lowing the protocol defined by the Standard 
Methods (1998). 

RESULTS AND DISCUSSIONS
There were consistently wide variations in 
the treated effluent FC count results from 
various contract laboratories and those from 
the plant in-house laboratory. An example 
of this is presented in Table 2 for a split 
sample of the treated and disinfected waste 
analyzed at the in-house laboratory and 
contract laboratories no. 1 and 2. The plant 
verified that the in house Quality Assur-
ance (QA) procedure was the same as that 
followed by the contract laboratories and 
confirmed that the in-house laboratory fol-
lowed the correct protocol for the test. 

The Phase 1 sampling and analytical 
program consisted of analyzing three sets 
of samples for FC count. To investigate the 
reasons for the disparity in the test results, 
the plant obtained a set of known standard 
FC samples from laboratory 3 (a third 
outside, contract lab), split them into several 
parts, prepared them for shipping, and 
hand carried them to Contract Laboratory 
1. These standards were also analyzed by 
the in-house laboratory. The results (Table 
3) on the standards between the in-house 
laboratory and Contract Laboratory 1 were 
within an acceptable range. This confirmed 
that the in-house lab testing procedure, 
and the sample collection, handling and 
shipping practices for tests to be conducted 
by outside commercial labs were in accor-
dance with the Federal and State regulatory 
requirements. However, it is unclear why 
the results between the in-house lab and 
Contract lab 1 in Table 2 were ten fold dif-
ferent for the difference of time of analysis 
by only 25 minutes. This difference is not 
within the limits of error due to uncertainty 
of experimental results. A possible reason 
for such a large difference is the exposure of 

TABLE 1 Specifications of the UV Disinfection System

Lamp Length, ft 6

Power Input/lamp 65 watts @ 425 mA

Power Output/lamp 26.7 watts, 190 μw/cm2 (intensity of radiation in air 
1 m away from each lamp = 190 microwatts/cm2) 

Number of Lamps / Module (Rack) 8

Number of Modules (Rack)/ Bank 13

Number of Lamps/Bank 104

# Banks / Channel 2 (both operated all the time)

# Channels 1

Effluent Flow Rate, MLD  7.5

Design UV Intensity, watts/gal 12.6